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TO: MOSAROMA INT'L COLTD LAB NO.: (9320)232-0805
5/F TERN CENTRE TOWER 2 FORM NO.: /
251 QUEEN'S ROAD DATE IN: Aug 19, 2020
HONG KONG DATE OUT: Aug 24, 2020
NO. OF WORKING DAYS: 4
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ATTN : SHI,
OVERALL RATING
PASS X
FAIL
DATA
Vendor: / Agent: /
Fabric Supplier/Mill: / Factory/Manufacturer: /
P.O. No.: / Style No.: 13745762/13745766
Sample Description: 100% SOLUTION-DYED BLEND | Style Description: /
SPUN(AXVISION)
Color: A: ORANGE, Country of Origin: /
B: GREY
Claimed Fabric Weight: | / Claimed Fabric Count: /
Yarn Size: / Submitted Size: /
Size Range: / FPU No.: /
GPU No.: / End Use: OUTDOOR
CUSHION/PILLOW/UP
HOLSTERY
SKU: / Age Group: /
Product Category FABRIC
Test Requested SEE TEST PROPERTY
Previous Report No. /

Submitted Fiber

100% SOLUTION-DYED BLEND SPUN

Content
Actual Fiber Content /
Suggested Fiber /
Content
Submitted Care /

Instruction(s)

Client Expected Care /
Instruction

Suggested Care /
Instruction(s)

C/N CSF/HSH
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TEST PROPERTY PASS FAIL DATA COMMENTS
COLOURFASTNESS TO DOMESTIC X

AND COMMERCIAL LAUNDERING

COLORFASTNESS TO CROCKING X

TECHNICAL (86)20-22902088 SIGNATURES Bureau Veritas Consumer Products Services (Guangzhou)

QUESTIONS bvecps_pyinfo@cn.bureauveritas.com

GENERAL

INEORMATION  (86)20-22902088

C/N CSF/HSH

bvcps_pyinfo@cn.bureauveritas.com

Co., Ltd L
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Apollo Luo
Senior Manager
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TEST RESULTS
TEST PROPERTY REQUIREMENTS

COLOURFASTNESS TO DOMESTIC AND COMMERCIAL LAUNDERING (ISO 105-
C06:2010, TEST NO: A2S)

A B
COLOUR CHANGE 4-5 4-5 MIN. GRADE 4
COLOUR STAIN ON
ACETATE 4-5 4-5 MIN. GRADE 3-4
COTTON 4-5 4-5 MIN. GRADE 3-4
POLYAMIDE 4-5 4-5 MIN. GRADE 3-4
POLYESTER 4-5 4-5 MIN. GRADE 3-4
ACRYLIC 4-5 4-5 MIN. GRADE 3-4
WOOL 4-5 4-5 MIN. GRADE 3-4
COLORFASTNESS TO CROCKING (AATCC 8-16)

A B
DRY (COLOR STAIN) 4.5 4.5 MIN. GRADE 3.5
WET (COLOR STAIN) 4.5 4.5 MIN. GRADE 2.5

COLOURFASTNESS RATING
GRADE 5 NEGLIGIBLE OR NO CHANGE OR STAINING

GRADE 4 SLIGHTLY CHANGED OR STAINED
GRADE 3 NOTICEABLY CHANGED OR STAINED
GRADE 2 CONSIDERABLY CHANGED OR STAINED
GRADE 1 MUCH CHANGED OR STAINED

C/N CSF/HSH



